

病名	レジメン名	抗がん剤	標準用量	投与日	期間
膀胱がん	GC(GEM+CBDCA)	GEM CBDCA	1000 mg/m <sup>2</sup> 5 mg/GFR+25	Day1,8 Day1	21日
	GC(GEM+CDDP)	GEM CDDP	1000 mg/m <sup>2</sup> 70 mg/m <sup>2</sup>	Day1,8,5 Day2	28日
	TCG(CDDP+GEM+PTX)	PTX GEM CDDP	80 mg/m <sup>2</sup> 1000 mg/m <sup>2</sup> 70 mg/m <sup>2</sup>	Day1,8 Day1,8 Day1	21日
	M-VAC(ADM+CDDP+MTX+VLB)	ADM CDDP MTX VLB	30 mg/m <sup>2</sup> 70 mg/m <sup>2</sup> 30 mg/m <sup>2</sup> 3 mg/m <sup>2</sup>	Day2 Day2 Day1,15,22 Day2,15,22	28日
	(ia)ADR+CDDP	ADM CDDP	30 mg/m <sup>2</sup> 70 mg/m <sup>2</sup>	Day1 Day1	21日
	EPI(膀胱内)	EPI	50 mg/Body	Day1	28日
	【イマント】(ia)ADR+CDDP	ADM CDDP	30 mg/m <sup>2</sup> 70 mg/m <sup>2</sup>	Day1 Day1	21日
前立腺がん	DP(DOC+PSL)	DOC PSL	70 mg/m <sup>2</sup> 10 mg/m <sup>2</sup>	Day1 Day1-21	21日
	Gabazitaxel	Cabazitaxel PSL	25 mg/m <sup>2</sup> 10 mg/m <sup>2</sup>	Day1 Day1-21	21日
精巣腫瘍	BEP(BLM+CDDP+VP-16)	BLM CDDP VP-16	30 mg/Body 20 mg/m <sup>2</sup> 100 mg/m <sup>2</sup>	Day1,8,15 Day1-5 Day1-5	21日
尿路上皮がん	Pembrolizumab	Pembrolizumab	200 mg/Body	Day1	21日
	GC(CBDCA: Day2+GEM: Day1.8.15)	GEM CBDCA	1000 mg/m <sup>2</sup> 5 mg/GFR+25	Day1,8,15 Day2	28日
	TCG(CBDCA+GEM+PTX)	PTX GEM CBDCA	200 mg/m <sup>2</sup> 1000 mg/m <sup>2</sup> 5 mg/GFR+25	Day1 Day1,8 Day1	21日
	TG(GEM+PTX)	PTX GEM	80 mg/m <sup>2</sup> 1000 mg/m <sup>2</sup>	Day1,8 Day1,8	21日
	Pembrolizumab(6週間隔 400mg/body)	Pembro	400 mg/Body	Day1	42日
	Avelumab	Avelumab	10 mg/kg	Day1	14日
	Enfortumab Vedotin	Enfortumab Vedotin	1.25 mg/kg	Day1,8,5	28日
	【7ポイント】GC(CDDP+GEM)	GEM CDDP	1000 mg/m <sup>2</sup> 70 mg/m <sup>2</sup>	Day1,8,5 Day2	28日
	【7ポイント】TCG(CDDP+GEM+PTX)	PTX GEM CDDP	80 mg/m <sup>2</sup> 1000 mg/m <sup>2</sup> 70 mg/m <sup>2</sup>	Day1,8 Day1,8 Day1	21日
	【7ポイント】M-VAC(ADM+CDDP+MTX+VLB)	ADM CDDP MTX VLB	30 mg/m <sup>2</sup> 70 mg/m <sup>2</sup> 30 mg/m <sup>2</sup> 3 mg/m <sup>2</sup>	Day2 Day2 Day1,15,22 Day2,15,22	28日
腎細胞がん	Temsirolimus	Temsirolimus	25 mg/Body	Day1	7日
	Nivolumab	Nivolumab	240 mg/Body	Day1	14日
	Ipilimumab+Nivolumab	Ipilimumab Nivolumab	1 mg/kg 240 mg/Body	Day1	21日
	Pembro+Axitinib	Pembrolizumab Axitinib	200 mg/Body 10 mg/Body	Day1 Day1-21	21日
	Avelumab+Axitinib	Avelumab Axitinib	10 mg/kg 10 mg/Body	Day1 Day1-14	14日
	Pembro+Axitinib(6週間隔 400mg/body)	Pembrolizumab Axitinib	400 mg/Body 10 mg/Body	Day1 Day1-42	42日
	Nivolumab(4週間隔)	Nivolumab	480 mg/Body	Day1	28日
	Nivolumab+CABO(2週間隔)	Nivolumab Cabozantinib	240 mg/Body 40 mg/Body	Day1	21日
	Nivolumab+CABO(4週間隔)	Nivolumab Cabozantinib	480 mg/Body 40 mg/Body	Day1	42日
	Pembro+Lenvatinib(3週間隔)	Pembrolizumab Lenvatinib	200 mg/Body 20 mg/Body	Day1 Day1-21	21日
	Pembro+Lenvatinib(6週間隔)	Pembrolizumab Lenvatinib	400 mg/Body 20 mg/Body	Day1 Day1-42	42日
	Pembrolizumab(3週間隔 200mg/body)	Pembrolizumab	200 mg/Body	Day1	21日
	Pembrolizumab(6週間隔 400mg/body)	Pembrolizumab	400 mg/Body	Day1	42日